V NOISIATY

SLHAHS SNOLLONYLSNI
ATAINASSY LONAOdUd

NOLLdO LV'1
SL8




875 LAT OPTION ASSEMBLY PARTS LIST 875 LAT OPTION ASSEMBLY INSTRUCTIONS
SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

H >WU<< >WH v 26 Slide four (4) 1 X 8 IN. GRIPS over both ends of the LAT BAR and LOW ROW BAR as shownon
R e Bptatgs - B s e drawing. (IF A LUBRICANT IS REQUIRED, COAT THE INSIDE OF THE GRIP WITH
ITEM  NAME/DESCRIPTION QTY | RUBBING ALCOHOL)

_ :‘W\M VA Wl_\h\ NZ. wor\ﬂ ............................................................................................................. N N\N wmlo NQHNOT O:TO_. ﬂ_a@ r>1—: w>—~ or rog —Nog w>w ﬂo ﬂrw IMOI wcr—km< or rog mdrhm< O>wb~w
N W\m VA w mz. mor’h} ................................................................................................................... H %;O:Os ﬁTO O>wrm MNOCJA—ZO c~>0z>z. A‘NLHW}WH zHgO/\m Hmm HL>1—J w>m immz ZOH‘ Mz
3 378 X 2-3/4 IN. BOLT ottt 4 USE)

4 3/8 X ZINUBOLT oottt ee e e et eee et eeeee e 1

5 w\m IN WASHER e e e e 16 N m . 28. To NQ@CMH Omﬂrmﬂ the LAT BAR or LOW ROW mw>~ﬂu attach nsmﬁu:>—2 to ﬁT@ HIGH 1crrm< or MLO/I\
Q D\W H.Z. MLOOW ZC‘.MJ ................................................................................................................ w i HVGMLMLHW< O>W~Lm. Cwm:m O:mw A—v mz>mv EOOHA ﬂo NQ@CWH HTO ~L>1—1 w>” or Hkog\ zog w»w ﬂ\—ﬁv NHHQ
7 378 INU SPACER ittt et ee e 4 | down the CHAIN.

8 SNAP HOOK et ee et 4 !

9. STAR LOCK COLLAR .t 2

10. CHAIN ettt et e ee e es oo 1 ”

11.

12.

13.

14,

I5.

16.

17.

18.

19.

20.

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

L]

F——— BOLT LENGTH———
BOLT LENGTH RULER:
_ 12 _ 12 _ 12 _ 12 _ 12 _ 12 _
0 * 1 _ 2 _ 3 * 4 _ 5 _ 6
L I I | [ I S 1|




N

AﬂcﬂmNﬂcv ................................................... HL{IW D{A— mmJJOM .mm
...A—.ccvm_cv ................................................ D<ﬂ|— mmgw—oy— .thxv ..“V—
Aﬁcﬂo—.ﬂmv ......................................... >m‘|—\~:h~2— ~xw\MXN\~IV .M—
A‘.OVﬂmvov ............................................. m\l—m<o \Wm\ﬂ\lﬂ:ﬁm BOJ .N—
A—,cthvwv ................................................. m~4m<o >m\~1~:ﬁw IO~I -w—
Aﬁcwm@vov ................................................................ r—ky—meM mm<m .O—.
AﬂQQVN\va ............................................ PEDJB M<m BOM BO\H -o
Aﬂcmmbﬂwv ........................................................ ,.—L—\/—DJB M<m r—x<\|~ .w
-.-Aﬁoamevwv ...................................................... {—lZD\J—B mm<m r—l<\.~ .N\
....Aﬂcamvvwv ........................... «HHED\IMB r—kmxo<mm>m\|—\~Dﬂm BOJ .@
-.:Aﬁ.cbmmvov:: R N A V—LEQJB r—L‘N_o&&Dm mmZM .m )
Aﬁcﬂmvvcv ...................................... FEQ)—B zoom r~L<\|— r—..Zﬁulymrﬂ~ .?
Aﬂﬁvmwuvcv ......................................... FEQJ\K/ Eoom r—L<\~ M<MM* .MH
AMQMvawv ..................................................... FEDJB mo<2;m<o .N
Aﬁ@bmvvcv ............................................... r—LEDJB r—lmoﬁleﬁmD rﬁ<\|~ .—

___ NOILJEDSHA/HINVN  INHLI

- SLEVASINGNATIA
ATAINASSY ONINNIDITL THOAFd SLAVd TIV INNOD ANV LIOS

LSI'T SLAVd ATAINASSY NOLLJO LVT L8

AT VD 941 JO pus 3y 01 HOOH dVNS (1) duo yoeny
"LEMOVHL ATT1Nd MO MOT 9431 JO AT TT1d 9y} punoie pue UMop JgvO 2yl alnoy e

“SuIMBIp UO UMOYS Se HTAYD AAT1Nd
HOIH Y} JO PUd 343 U0 JOOH dVNS 241 03 FTV 941 In0uM TGV 91 JO Pud 3U) YoBRY e

:5d21s Suimo[[o} a3 osn
pue ‘SuImeIp U0 WVYOVIA ONLLNOY A TdVD 3Ul M0[[0] ‘HTEVO AdTTNd MOT 24l d|quuasse o,

doys siyy Sunejdwos ui djoy Jo} AVAOVIA ONILLNOYW ATAVD 35 e

WGV B4 JO pud
a1 01 YOOH dVNS (1) 0uo yoeny “AFTTNd HOLH 94} PUnoIe pajnoi uodq sey J1gvD oy e
SurMeIp U0 UMOYS e NOOE LV1 LNOU 943 JO U0y 3t o3ut 4V AN 'OS ‘NI ¢ (1) 3uo1esu] e

"AATINd HOIH oY) punoie pue LHOIIAN 24 JO juoy
oy 01 FIGVD AU SnUNU0) “AOVIMUVD U1 9A0qe XX TN 343 1040 pue dn gy oy 3oy e

“SMOOH dVNS (1)
ouo Fursn Jurmelp UO UMOYS SBE ADVIY UV SUl 01 TTIVE U INOYIM JFFVD Yl JO PUa S Ydey e

:sdoys Suimojjoy ayz asn
pue ‘Suimelp uo NYYOHVIA ONILNOY ATAVD Y1 MO[10} “FTIVDI ATT1Nd HOIH 241 9[quiasse o],

‘Swmerp
U0 UMOYS SE ASVE LV'T 20U} U0 FGNL AATONYV 9Y1 JO pud ayy ojul VO AN "OS "NI T (1) 2uo J1asuj

‘AASN D TTIA LINFWHDVLLY TdND WUV FHL Al d4.LS LXIN dHL dIS
ASVATd ‘NOILLV.LS 1T1Nd LV1 AHL Y0 LVASV SV aasn a4 OL ‘OLNI INFWHDV.LLY
TAND WYY THL ONLLYISNI MOA AAANFLNI STASVE LVT IHL NO J9NL AATONY dHL

"MAYDSIINNLLL (1) suo Suisn “a0r[d Ul 31 211095 pue SuimeIp
uo umoys se 704 2 03 dn LHOIMAN 2Ul Jo ASVE ot ojul AFFINASSY ASVYE LV dyi 1asu]

‘SUIMEBID UO UMOYS SB LHOTUL (1 Y1 JO ASYE Y3 ul $3[0Yy JO 33s Pu0d3as ayl o1 1NN JD01
"NI 8/€ (1) 2uo pue ‘SYAHSV A "NI 8/€ (T) 0m1 ‘1109 "NI v/€-T X 8/€ (1) auo sjquissse A TAYNDAS

‘Suimelp uo
uMOYs se HSVE LV'T o4 U0 AOVUE LOOJ 21 03 SANYLS AINS NON NI ¢/1-C X 7/1-§ (T) oM1 yoeny

“Surmelp uo umoys se FSVE LV'1 24U} U0 FOVHE LOOJ 241 JO pud yoes ojul SdvD ANA ‘A0
‘NI Z/1-T (7) om3 pue ‘FSV LVT 341 Jo ANA LNOU 943 03ul ¥ ANE "OS "NI #/€-1 (1) duo masuf

“LAN 00T NI /€ (1) 2u0 pue ‘SYFHSVM NI 8/€ (7) 0m1 1704 "NI #/€-T X 8/€ (1)
ouo Suisn SuIMBIp UO UMOYS S ASV LV'1 9U3 JO Pud 3Y3 03Ul LYASNI ASVE U1 2[quiesse X TIUNDAS

-uonisod Sunsal s) 03Ul UMOP JOBq JUSWIYOENE 94} 9810y " LHOIULN oY1 w
9]0y paIsop oy} ySnoiys Juswyoeye ay3 Jo urd oY) 1esUl Pue ‘UMOYS WOIJ $9ITIP (6 JUSWORNE Oy} 21e10)

Aduns SLHOTYAN 993 03 LIOddNS AANDI 243 Jo/pue LIMOVAL AT TINd MOY MOT 34 yoene o],

§C

ve

“ALON

K44

1T

0¢

6l

81

SNOLLONILSNI ATAINASSY NOLLJO LV'T SL8

2%




875 LAT OPTION ASSEMBLY INSTRUCTIONS

>U,~Cm\—,>wrm WRENCH, and zcwwnz 7\—>~L m,ﬂ or EZSZ::N

L

6.

Remove three (3) 2 IN. SQ. END CAPS from the UPRIGHT (THE TWO FROM THE TOP, AND ONE
FROM THE BASE IN THE FRONT) on the side in which the LAT OPTION will be assembled.
(PLEASE DISCARD THESE ITEMS)

Loosen and remove the two (2) 1/2 X 3-1/4 IN. BOLTS and RELATED HARDWARE from the assembly
of the LOWER CONNECTOR to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE DISCARD THESE ITEMS)

Loosen and remove the TOP 1/2 X 3-1/4 IN. BOLT and RELATED HARDWARE from the assembly of
the UPPER CONNECTOR to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE SAVE THESE ITEMS FOR RE-ASSEMBLY IN A LATER STEP)

Attach eight (8) CARRIAGE GUIDES to both ends of the CARRIAGE as shown in (DETAIL A) using
the following steps:

A. Thoroughly clean all inside surfaces where the CARRIAGE GUIDES are to be attached.

B. Remove the paper backing from the CARRIAGE GUIDES and firmly apply them to all shown
surfaces (8 places)

Attach one (1) [-1/4 IN. SQ. RUBBER BUMPER to the center of the CARRIAGE STOP on the
CARRIAGE as shown on drawing. Proceed to slide the CARRIAGE down over the LAT UPRIGHT as
shown on drawing.

SECURELY assemble one (1) 4-1/2 X 3/8 X 1 IN. PULLEY, and two (2) 3/8 IN. SPACERS between the
PLATES of the REAR LAT BOOM as shown on drawing using one (1) 3/8 X 3 IN. BOLT, two (2) 3/8
IN. WASHERS, and one (1) 3/8 IN. LOCK NUT.

875

LAT OPTION ASSEMBLY INSTRUCTIONS

(93]

SECURELY. assemble t Hgb?mwbkv_wwbbgﬁﬁﬂbpoh%m LAT UPRIGHT as shown on drawing

using one (1) 3/8 X 2-3/4 IN. BOLT; two (2) 3/8 IN. WASHERS, and one (1) 3/8 IN. LOCK NUT.

SECURELY assemble the LAT UPRIGHT ASSEMBLY to the UPRIGHT as shown on drawing ,using
the following steps:

e  Slide the BOTTOM of the LAT UPRIGHT ASSEMBLY over the BASE of the UPRIGHT while at
the same time inserting the REAR LAT BOOM into the TOP of the UPRIGHT. .

e SECURELY reassemble the LOWER ASSEMBLY from (STEP 2, the LAT UPRIGHT
ASSEMBLY to the LOWER CONNECTOR) using two (2) 3/8 X 3-1/4 IN. BOLTS, four (4) 3/8 IN.
WASHERS, and two (2) 3/8 IN. LOCK NUTS.

e SECURELY reassemble the UPPER ASSEMBLY from (STEP 3, the UPPER CONNECTOR to
the UPRIGHT) using the one (1) 1/2 X 3-1/4 IN. BOLT, and the RELATED HARDWARE from
STEP 3.

SECURELY assemble one (1) 4-1/2 X 3/8 X 1 IN. PULLEY, and two (2) 3/8 IN. SPACERS to the inside
of the FRONT LAT BOOM as shown on drawing using one (1) 3/8 X 2-3/4 IN. BOLT, two (2) 3/8 IN.
WASHLERS, and one (1) 3/8 IN. LOCK NUT.

Loosen and remove the TOP 1/2 X 3-1/4 IN. BOLT and RELATED HARDWARE from the assembly of
the CHIN UP BAR ASSEMBLY to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE SAVE THESE ITEMS FOR RE-ASSEMBLY IN THE NEXT STEP)

Insert the FRONT LAT BOOM into the TOP of the UPRIGHT as shown on drawing, and SECURELY
reassemble the 1/2 X 3-1/4 IN. BOLT and RELATED HARDWARE from the above STEP.

Attach one (1) 2 X 3/4 IN. PARAGLIDE STRIP, and one (1) 2 X 1-1/2 IN. PARAGLIDE STRIP to the
KNEE SUPPORT as shown in (DETAIL C) using the following steps:

A. Thoroughly clean the surfaces where the PARAGLIDE STRIPS are to be attached.

B. Remove the paper backing from the PARAGLIDE STRIPS and firmly apply them to the shown
surfaces.

Insert one (1) 2 IN. SQ. END CAP into the end of the KNEE SUPPORT as shown on drawing.

Assemble two (2) ROLLER PADS to the KNEE SUPPORT as shown on drawing using one (1)
ROLLER PAD SHAFT and two (2) STAR LOCK COLLARS.

Attach two (2) 2 X 1-1/2 IN. PARAGLIDE STRIPS to the LOW ROW PULLEY BRACKET as shown
in (DETAIL B) and following steps A. and B. from STEP 12.

SECURELY assemble one (1) 4-1/2 X 3/8 X 1 IN. PULLEY to the LOW ROW PULLEY SUPPORT as
shown on drawing using one (1) 3/8 X 2 IN. BOLT, two (2) 3/8 IN. WASHERS, and one (1) 3/8 IN.
LOCK NUT.



/‘

\m x 1—1/2 PARAGUDE STRIPS (2) FRONT LAT_BOOM
3/8 IN LOCK NUT

3/8 IN WASHER (2)

4—1/2 X 3/8 X 1 IN PULLEY

2 IN SQ END CAP

ROLLER PADS (2)

©"3/8 IN LOCK NUT

3/8 IN WASHER (2)

2 IN SQ END CAP

T 2-1/2 IN 0D END CAP (2)—

1-3/4 IN SQ END CAP

1/2 IN NON SKID STRIPS (2)

2 X 3/4 PARAGLIDE STRIP

2 X 1-1/2 PARAGLIDE STRIP

2-3/4 IN BOLT

~

3/8 IN LOCK NUT

g o o

|

00 0O 00 O0oe oL o0 o000 o000

OO0 0 C & 0 O 00 O C O 00 e o0 o000 O

3/8 X 2-3/4 IN BOLT

3/8 X 2-3/4 IN BOLT
EZ’

SERIAL NUMBER

hmv\m X 3 IN BOLT

3/8 IN LOCK zﬁ\//

EXISTING 1/2 X 3—

(SEE DETALL B)

4-1/2 X 3/8 X 1 IN PULLEY

4-1/2 X 3/8 X 1 IN PULLEY 8 R T o

3/8 IN SPACER (2)

1-1/4 IN SQ RUBSER BUMPER

3/8 IN WASHER (2)

1/4 N BOLT 3/8 X 2-3/4 N BOLT

3/8 X 2 IN BOLT

3/8 IN WASHER (2)

3/8 X 3-1/4 IN BOLT (2)

SRHBN BT A B/




